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Test Report

Report No.  A224064373410201 Page 1 of 8

Company Name WEE TECHNOLOGY COMPANY LIMITED

shown on Report
Address FLAT/RM 705, 7/F, FA YUEN COMM BLDG NO.75, FA YUEN STREET, MONG

KOK, KL, HONG KONG

The following sample(s) and sample information was/were submitted and identified by/on the behalf of
the applicant

Sample Name Tianyin Series Copper Foil Oil-impregnated Silver-footed Polar Capacitors
Sample Received Date Oct. 18, 2024

Testing Period Oct. 18, 2024 to Oct. 23, 2024

Test Conducted:

As requested by the applicant. For details refer to next page(s)

Inspection & T

C;-av}‘rt, Date Oct. 23, 2024

Cain
Lab Authorized Signatory

No. R216451234

&
"

ﬁ%%%iwgtem ional (Tianjin) Co., Ltd.

No:1007:XindaRodd, Dongli Development Area, Tianjin, China

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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Test Report

Report No.  A224064373410201

Executive Summary:

TEST REQUEST

California proposition 65 settlements
- Lead (Pb)
- Cadmium (Cd)
- Phthalates

Page 2 of 8

CONCLUSION

See test result(s)
See test result(s)

See test result(s)

FxxkkkkxxRxxk* For further details, please refer to the following page(s) ********x*x*k

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com

Complaint call:0755-33681700

Complaint E-mail:complaint@cti-cert.com
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Test Report

Report No.  A224064373410201 Page 3 of 8

California proposition 65 settlements

V Lead (Pb)
Test Method: CPSC-CH-E1001-08.3; Test Equipment: ICP-OES

Tested Item(s) Result (mg/kg) MDL
006 (mg/kg)
Lead (Pb) N.D. 5

Remark:

- MDL = Method Detection Limit
- N.D. = Not Detected (<MDL)

- mg/kg = ppm = parts per million

V Lead (Pb)
Test Method: CPSC-CH-E1002-08.3; Test Equipment: ICP-OES
Tested lem(s Result (mg/kg) MDL
2 001 002 003 (mg/kg)
Lead (Pb) N.D. N.D. N.D. 5
Result (mg/kg) MDL
Tested Item(s)
004 005 (mg/kg)
Lead (Pb) N.D. N.D. 5

Remark:

- MDL = Method Detection Limit
- N.D. = Not Detected (<MDL)

- mg/kg = ppm = parts per million

V¥ Cadmium (Cd)*
Test Method: Refer to US EPA 3050B:1996 & US EPA 6010D:2018; Test Equipment: ICP-OES

Result (mg/kg) MDL
Tested It
ested Item(s) o (ma/kg)
Cadmium (Cd) N.D. 2

Remark:

- MDL = Method Detection Limit
- N.D. = Not Detected (<MDL)

- mg/kg = ppm = parts per million

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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CTI IE 18

Test Report

Report No.  A224064373410201 Page 4 of 8
V¥ Cadmium (Cd) *
Test Method: Refer to US EPA 3052:1996 & US EPA 6010D:2018; Test Equipment: ICP-OES
Tested Ttem(s Result (mg/kg) MDL
2 001 002 003 (mg/kg)
Cadmium (Cd) N.D. N.D. N.D. 2
Tested Item(s Result (mg/kg) MDL
2 004 005 (mg/kg)
Cadmium (Cd) N.D. N.D. 2
Remark:
- MDL = Method Detection Limit
- N.D. = Not Detected (<MDL)
- mg/kg = ppm = parts per million
V Phthalates
Test Method: CPSC-CH-C1001-09.4; Test Equipment: GC-MS
Result (mg/kg) MDL
Tested Item(s)
001 002 003 (mg/kg)
Di-(2-ethylhexyl) phthalate (DEHP) N.D. N.D. N.D. 30
Dibutyl phthalate (DBP) N.D. N.D. N.D. 30
Butyl benzyl phthalate (BBP) N.D. N.D. N.D. 30
Di-isononyl phthalate (DINP) N.D. N.D. N.D. 50
Di-iso-decyl phthalate (DIDP) * N.D. N.D. N.D. 50
Di-n-hexyl phthalate (DNHP) N.D. N.D. N.D. 30
Tested Ttem(s Result (mg/kg) MDL
g 004 005 (mg/kg)
Di-(2-ethylhexyl) phthalate (DEHP) N.D. N.D. 30
Dibutyl phthalate (DBP) N.D. N.D. 30
Butyl benzyl phthalate (BBP) N.D. N.D. 30
Di-isononyl phthalate (DINP) N.D. N.D. 50
Di-iso-decyl phthalate (DIDP) * N.D. N.D. 50
Di-n-hexyl phthalate (DNHP) N.D. N.D. 30
Remark:
- MDL = Method Detection Limit
- N.D. = Not Detected (<MDL)
- mg/kg = ppm = parts per million
www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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Report No.
Sample/Part Description
No. CTI Sample ID
1 001
2 002
3 003
4 004
5 005
6 006
Note:

Hotline:400-6788-333

Test Report

A224064373410201 Page 5 of 8

Description

Mixed test, yellow tape and gold tape*

Mixed test, black wire jacket and yellow wire jacket*

White plastic

Transparent plastic film

Black solid

Mixed test, two kinds of silvery metal and one kind of cupreous metal®

#As specified by client, the test was conducted by mixing several samples together. The result(s) shown on
this report may be different from the content of any homogeneous material.

* indicates the item(s)/method(s) is (are) not in CNAS accreditation scope.

According to the client’s statement, the Company Name shown on Report in this report and the Company
Name shown on Report in the report A2240643734102 are the buyer- manufacturer relations, the test
result(s) of this report is/are presented in reference to the result(s) that reported in A2240643734102.

LLU

,,,,, S

Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com

E-mail:info@x
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Test Report

Report No.  A224064373410201 Page 6 of 8

Photo(s) of the sample(s)

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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Report No.  A224064373410201 Page 7 of 8
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Test Report

Report No.  A224064373410201 Page 8 of 8

Statement:

1. This report is considered invalid without approved signature, special seal and the seal on the perforation;

2. The Company Name shown on Report and Address, the sample(s) and sample information was/were provided by
the applicant who should be responsible for the authenticity which CT1 hasn’t verified;

3. The result(s) shown in this report refer(s) only to the sample(s) tested;

4. Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for
Simple Acceptance Rule (w=0) stated in ILAC-G8:09/2019 / CNAS-GL015:2022;

5. Without written approval of CT], this report can’t be reproduced except in full;

6. In case of any discrepancy between the English version and Chinese version of the testing reports (if generated),

the Chinese version shall prevail.

*** End of Report ***

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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Appendix

Client Reference Photo (Non-tested sample)

Statement:

1. The Appendix Information was/were provided by the applicant who should be responsible for the
authenticity which CTI hasn’t verified.

2. The Appendix Information is/are the supplement(s) for the Report A224064373410201.

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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